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HARDWARE ILLUSTRATION SHEET | PARTS ILLUSTRATION SHERET
Qty. | A [1PCS] B [1PCS]
Al. M10X70 HEX HEAD BOLT [4PCS]
AZ. Igﬁl
A3 ;
A4.
B1. MLO0 NYLON LOCK NUT --=====m==mm=mmmm - [8Pcs]| € [1PCS] D [tPCs]
Ci. M8 (LD} WASHER ———-————————-—————————~ [2PCS]
C2. M10 (I.D) WASHER -—————-————=-=-====—=~- [RPCS]
C3. M8 SPRING WASHER ---—--——==————=————~~ [2PCS]
Di. FOAM ROLLER (9161-011) ——--=—=======-~— [2PCS]
D2. 2"X2" PLASTIC COVER (9310-020)-—=--~--- (1PCS]
D3. STEEL CABLE (FPA3) -———-—~——=m=—————=—- [1PCS]
D4. PULLEY WHEEL (9213-001) -—~----=-=~~-—- [4PCS]| E [1PCS]
D5. 2"X2" END CAP (9211-005) —--———=-=————- [6PCS]
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